
 

  

 
 

CALIFORNIA REGIONAL WATER QUALITY 
CONTROL BOARD 

LOS ANGELES REGION 
 
 
 
 
 
 
 
 
 
 
 

ORDER NO. R4-2003-0087 
 
 
 
 

NPDES PERMIT NO. CA0053961 
 
 
 
 

OJAI VALLEY SANITARY DISTRICT 
(Ojai Valley Wastewater Treatment Plant) 

 
 



 

  

TABLE OF CONTENTS 
 

 
PURPOSE OF ORDER...........................................................................................................1 
 
FACILITY AND TREATMENT PROCESS DESCRIPTION......................................................1 
 
DISCHARGE AND RECEIVING WATER DESCRIPTION.......................................................3 
 
DISCHARGE QUALITY ..........................................................................................................4 
 
APPLICABLE PLANS, POLICIES AND REGULATIONS.........................................................6 
  

Federal Clean Water Act .............................................................................................6 
Basin Plan ...................................................................................................................6 
Sources of Drinking Water Policy ................................................................................6 
Beneficial Uses............................................................................................................7 
Title 22 of the California Code of Regulations..............................................................8 
Antidegradation Policy.................................................................................................8 
California Toxics Rule (CTR) .......................................................................................9 
State Implementation Policy (SIP) ...............................................................................9 
Watershed Approach...................................................................................................9 
303(d) Listed Pollutants...............................................................................................10 
Total Maximum Daily Loads ........................................................................................11 

  
REGULATORY BASIS FOR EFFLUENT LIMITS AND DISCHARGE REQUIREMENTS ........11 
 

Water Quality Objectives and Effluent Limits ...............................................................11 
Technology Based Limits for Municipal Facilities .........................................................14 
Water Quality Based Effluent Limitations.....................................................................14 
Mixing Zones and Dilution Credits ...............................................................................14 

 
REASONABLE POTENTIAL ANALYSIS.................................................................................15 
 
INTERIM LIMITS.....................................................................................................................19 
 
CEQA AND NOTIFICATION ...................................................................................................19 
 
DISCHARGE LIMITATIONS ...................................................................................................21 
 

Effluent Limitations ......................................................................................................21 
Receiving Water Limitations ........................................................................................25 
Toxicity Requirements .................................................................................................28 
 

BIOSOLIDS REQUIREMENTS ...............................................................................................30 
 
PRETREATMENT REQUIREMENTS .....................................................................................30 
 



 

  

TABLE OF CONTENTS 
 
 
PROVISIONS..........................................................................................................................31 
 

Pollution Minimization Program ...................................................................................33 
 
REOPENERS AND MODIFICATIONS....................................................................................35 
 
EXPIRATION DATE................................................................................................................36 
 
RESCISSION..........................................................................................................................36 
 
 
ATTACHMENTS: 
 

1. Location Map 
 

2. Wastewater Process Schematic 
 

3. Priority Pollutants List 
 

A. Storm Water Pollution Prevention Plan 
 
 B. Sludge Requirements 
 

H. Ammonia Tables 
 

N. Standard Provisions 
 
P. Pretreatment Reporting Requirements 
 
R. Reasonable Potential Analysis  

 
T. Monitoring and Reporting Program 

 
FACT SHEET 



1 
January 10, 2003 

Revised: June 5, 2003 

 
 STATE OF CALIFORNIA 
 CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
 LOS ANGELES REGION 
 
 ORDER NO. R4-2003-0087   
 NPDES NO. CA0053961 
 
 WASTE DISCHARGE REQUIREMENTS 
 FOR 
 OJAI VALLEY SANITARY DISTRICT 
 (Ojai Valley Treatment Plant) 
 
 
The California Regional Water Quality Control Board, Los Angeles Region, (Regional Board) 
finds: 
 
PURPOSE OF ORDER 
 
1. Ojai Valley Sanitary District (hereinafter OVSD or Discharger) owns and operates the 

Ojai Valley Wastewater Treatment Plant (Ojai Valley WTP) which discharges tertiary 
treated wastewater to the Ventura River, a water of the State and the United States.  
The discharge is regulated under waste discharge requirements contained in Order No. 
96-041, adopted by this Board on June 10, 1996 and amended by Order No. 99-063, a 
revised Monitoring and Reporting Program (CI-4245) adopted by this Regional Board on 
July 8, 1999.  Order No. 96-041 also serves as a permit under the National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0053961. 

 
2. Order No. 96-041 has an expiration date of May 10, 2001.  Section 122.6 of Title 40, 

Code of Federal Regulations (40 CFR) and section 2235.4 of Title 23, California Code of 
Regulations (CCR), state that an expired permit continue in force until the effective date 
of a new permit, provided the permittee has timely submitted a complete application for a 
new permit.  The Discharger filed a Report of Waste Discharge (ROWD) and applied to 
the Regional Board for reissuance of waste discharge requirements (WDRs) and 
NPDES permit for the Ojai Valley WTP.  Therefore, the Discharger’s permit has been 
administratively extended until the Regional Board acts on the new WDRs and permit. 

 
3. This Order is the reissuance of waste discharge requirements and NPDES permit for the 

Ojai Valley WTP. 
 
FACILITY AND TREATMENT PROCESS DESCRIPTION  
 
4. The Ojai Valley WTP, a publicly owned treatment work (POTW), is located at 6363 North 

Ventura Avenue, Ventura.  Figure 1 shows the vicinity map for the plant. The Discharger 
provides wastewater collection services for the City of Ojai, the unincorporated 
communities of Meiners Oaks, Mira Monte, Oak View, Casitas Springs, and Foster Park, 
and a small portion of the unincorporated area located north of the City of Ventura.  The 
collected wastewater is treated at the plant.  The plant serves an estimated population of 
23,000 people. 



Ojai Valley Sanitary District        CA0053961 
Order No. R4-2003-0087 
 

 2 

 
5. The Ojai Valley WTP has a dry weather design capacity of 3 million gallons per day 

(mgd) and 9 mgd instantaneous peak wet weather flow. 
 
6. The U.S. Environmental Protection Agency (USEPA) and the Regional Board have 

classified the discharge from Ojai Valley WTP as a major discharge.  It has a Threat to 
Water Quality and Complexity Rating of 1-A pursuant to CCR Section 2200. 

 
7. Prior to the plant upgrade that was completed in 1997, nutrients and biochemical oxygen 

demand (BOD) in the discharge were determined to be causing problems downstream of 
the discharge.  During late summer and early fall, the dissolved oxygen concentration of 
the receiving water below the discharge point had been found to fall below the 7.0 mg/L 
objective for cold water streams contained with spawning beneficial use in the Water 
Quality Control Plan for Los Angeles Region (Basin Plan).  During the same period, 
there were heavy growths of aquatic vegetation in the river - 30-50% more downstream 
than upstream of OVSD's discharge point.  A study conducted in 1991 by the 
Discharger, in compliance with a requirement in the previous WDRs contained in Board 
Order No. 90-062 issued on May 21, 1990, found that the dissolved oxygen depletion 
and the heavy aquatic plant growths in the river were related to Ojai Valley WTP’s 
discharge. 

 
8. Considering the impact of the discharge to the river, together with the reissuance of the 

WDRs and NPDES permit in Order No. 90-062 in 1990, the Regional Board also issued 
to OVSD Cease and Desist Order No. 90-063 (CDO).  The CDO required OVSD, among 
others, to upgrade the treatment plant by providing tertiary treatment and reducing the 
oxygen demand and nutrients impact of the discharge to the river. OVSD completed the 
construction and started operation of a practically new plant in the fall of 1997. 

 
9. The upgraded treatment plant utilizes a multistage suspended growth biological nutrient 

removal process in conjunction with extended aeration technology.  Flocculation and 
filtration facilities and ultraviolet disinfection were added.  Since the fall of 1997, the 
upgraded plant provides preliminary, secondary, and tertiary treatment.  The treatment 
plant design capacity, however, remains at 3 mgd average dry weather flow and 9 mgd 
instantaneous peak wet weather flow. 

 
10. The plant’s preliminary treatment processes and operations consist of influent grinding, 

pumping, metering, grit removal and screening.  Secondary treatment consists of 
biological treatment using an oxidation ditch with anaerobic-anoxic and aerobic zones for 
BOD, nitrogen, and phosphorous removal.  Solids removal and tertiary treatment consist 
of clarification, equalization, flocculation, filtration and ultraviolet disinfection with 
chlorination/dechlorination as backup.  The tertiary treated effluent is re-aerated prior to 
discharge.  

 
The waste activated sludge removed from clarification is stabilized in an aerobic holding 
tank, dewatered in belt presses, and dried and/or composted in sludge drying beds.  
During dry weather, sludge is composted onsite while during wet weather it is hauled to an 
offsite composting facility. 



Ojai Valley Sanitary District        CA0053961 
Order No. R4-2003-0087 
 

 3 

 
 The new plant is designed to remove nitrogen to a level 30 day average of 8 mg/L and 

phosphorous to a level of 2 mg/L. 
 
 Figure 2 shows the schematic of the wastewater flow for the treatment plant. 
 
11. Storm Water Management. OVSD treat storm water runoff at the facility, including 

stormwater infiltration and inflows in the sewer and stormwater that traverses the 
treatment tanks.  It has developed a Storm Water Pollution Prevention Plan (SWPPP) for 
storm water that does not enter the treatment system. 

 
DISCHARGE AND RECEIVING WATER DESCRIPTION 
 
12. The plant discharges an average of 2.35 mgd of tertiary treated wastewater through 

Discharge Serial No. 001 (latitude 34o 20' 33'', longitude 119o 17' 26'') to the Ventura 
River, above the estuary.  The Ventura River is part of the Ventura River Watershed 
Management Area as defined in the Regional Board’s Watershed Management Initiative. 

 
13. From the discharge point of the treatment plant, the Ventura River flows approximately 5 

miles through the Ventura River Valley to the Pacific Ocean.  At its mouth, the river 
traverses an alluvial delta and forms a lagoon (estuary) at the ocean shore.  A sand bar 
generally closes this lagoon during low flow months, although during winter months the 
bar may be breached by high river flows.  The upper end of the lagoon is part of the 
Emma Wood State Beach-Ventura River Group Camp.  The lower end of the lagoon is 
part of the City of San Buenaventura's Seaside Wilderness Park.  

 
14. The Ventura River and its tributaries drain a coastal watershed in western Ventura 

County – the Ventura Watershed Management Area.  The watershed covers a fan-
shaped area of 235 square miles, which is situated within the western Transverse 
Ranges (the only major east-west mountain ranges in the continental U.S.).  From the 
upper slopes of the Transverse Ranges, the surface water system in the Ventura River 
Watershed generally flows in a southerly direction to the estuary.  Groundwater basins, 
composed of alluvial aquifers deposited along the surface water system, are highly 
interconnected with the surface water system and are quickly recharged or depleted, 
according to surface flow conditions.  Topography in the watershed is rugged and as a 
result, the surface waters that drain the watershed have very steep gradients, ranging 
from 40 feet per mile at the mouth to 150 feet at the headwaters. 

 
 Precipitation varies widely in the watershed.  Most occurs as rainfall during a few storms 

between November and March.  Summer and fall months are typically dry.  Although 
snow occurs at higher elevations, melting snowpack does not sustain significant runoff in 
warmer months.  The erratic weather pattern, coupled with the steep gradients 
throughout most of the watershed, result in high flow velocities with most runoff reaching 
the ocean. 



Ojai Valley Sanitary District        CA0053961 
Order No. R4-2003-0087 
 

 4 

 
DISCHARGE QUALITY  
 
15. Monitoring after the completion of the upgrade has shown the quality of the effluent has 

significantly improved including a reduction of nitrate-nitrogen from 20 mg/L to below 10 
mg/L.  The average removal efficiency of both BOD and suspended solids has been 
over 99%.  Dissolved oxygen levels in the river have improved dramatically to about 11 
mg/L and algal growth below the plant has been greatly reduced. 

 
16. The characteristics of the wastewater discharged, shown below, were based on data 

submitted in the Discharger’s 2001 Annual Summary Monitoring Report and interim 
monitoring reports (conducted pursuant to California Water Code Section 13267, as 
discussed later).  For priority pollutants, only those that were detected are shown below.  
Not detected toxic priority pollutants and their corresponding detection limits are given in 
the factsheet.  (Note: The “<” symbol indicates that the pollutant was not detected (ND) 
at the indicated concentration level). 

        
Constituent Unit Average Maximum Minimum Existing 

Limit 
Flow MGD 2.35 3.61 1.97  
pH pH unit 7.8 8.0 7.6 6.5/8.5 
Temperature oF 70 77 61 80 
BOD520oC mg/L 2 3 2 10/15 
BOD % 
removal 

mg/L 99.1   85 

Suspended 
Solids 

mg/L 2 10 2 10/15 

(S.S % 
removal) 

mg/L 99.2    

Dissolved 
Oxygen 

mg/L 8.3 9.8 7.1 ----- 

Ammonia 
Nitrogen 

mg/L 0.3 0.46 <0.05 ----- 

Total 
phosphorous 

mg/L 1.1 2.0 0.3 ---- 

Settleable 
solids 

mg/L <0.1 <0.1 <0.1 0.1 

Oil and 
Grease 

mg/L <3 5 <1 10/15 

Total 
Dissolved 
Solids 

mg/L 821 890 750 1500 

MBAS mg/L <0.1 <0.1 <0.1 0.5 
Chloride mg/L 120 120 107 300 
Sulfate mg/L 257 290 230 500 
Boron mg/L 0.52 0.56 0.50 1.5 

 



Ojai Valley Sanitary District        CA0053961 
Order No. R4-2003-0087 
 

 5 

 
Constituent Unit Average Maximum Minimum Existing 

Limit 
Turbidity NTU <0.1 1 <0.1 2 
Fluoride mg/L 0.4 0.5 0.3 1.0 
Organic-N mg/L 1.2 2.2 0.5 ----- 
Nitrate-N + 
Nitrite N 

mg/L 4.9 14.2 2.11 10 

Total Nitrogen mg/L 6.1 15.5 3.2 ----- 
Coliform MPN/100ml 1.1 2.7 <2 2.2 
Arsenic ug/L <0.25 <1 <0.5 50 
Beryllium ug/L 1.9 3.9 <0.1 ----- 
Cadmium ug/L <0.005 <0.1 0.01 5 
Chromium III ug/L 0.4 0.4 0.4 ----- 
Chromium VI ug/L 0.89 2 0.009 50 
Copper ug/L 2.8 2.9 2.7 1000 
Lead ug/L 0.85 2 0.2 50 